
FINAL DRAFT REPORT Feasibility Assessment of Approaches to Water Sustainability in the Northeast Metro 
 1 

 

  

FEASIBILITY ASSESSMENT OF 
APPROACHES TO WATER 

SUSTAINABILITY IN THE
NORTHEAST METRO 

JUNE 2014

FINAL DRAFT 

This document is made available electronically by the Minnesota Legislative Reference Library 
as part of an ongoing digital archiving project. http://www.leg.state.mn.us/lrl/lrl.asp 



 
 

The Council’s mission is to foster 
efficient and economic growth for 
a prosperous metropolitan region. 

 

Metropolitan Council Members 
 

Susan Haigh   Chair 
Katie Rodriguez  District 1 
Lona Schreiber  District 2 
Jennifer Munt   District 3 
Gary Van Eyll   District 4 
Steve Elkins   District 5 
[...]
Vadnais Heights – 6 MGD 1 $731,000 ea $731,000 
White Bear Lake – 10 MGD 1 $839,000 ea $839,000 
White Bear Twp – 5 MGD 1 $605,000 ea $605,000 
Flow Control Structure 1 $300,000 ea $300,000 
Easements/Land Acquisition 558,000 sf $6/sf $3,348,000 
Environmental 17 miles $50,000/mile pipe $850,000 
  Subtotal $194,174,000
  Contingency (30%) $58,252,000 
  Eng/Admin/Legal (20%) $38,835,000 
  Total Alt 2C, Phase 1 $291,261,000
 



Appendix D - Pipe Segments 
Page 8 
 

Table 4-3 
Alternative 2C – Phase 2 – New Surface WTP for Hugo, Lino Lakes, and Centerville 

Item Units Unit Cost Total Cost
Fridley Pumping Station Upgrades 1 $10,000,000 ea $10,000,000
Additional 60” Raw Water Conduit (50% in road) 42,000 ft $1,196/ft $50,232,000
20 MGD Lime Softening Water Treatment Plant 
Expansion 

1 $30,000,000 ea $30,000,000

Segment 9   
Open Cut  48” DIP (50% in road) 21,400 ft $910/ft $19,474,000
Segment 10   
Open Cut  48” DIP (100% in road) 16,000 ft $1,316/ft $21,056,000
48” cased, tunneled pipe 400 ft $4,000/ft $1,600,000
Segment 11   
Open Cut  48” DIP (50% in road) 12,880 ft $910/ft $11,721,000
Segment 12   
Open Cut  48” DIP (50% in road) 18,900 ft $910/ft $17,199,000
Segment 13   
Open Cut  48” DIP (50% in road) 17,850 ft $910/ft $16,244,000
Booster Stations   
Hugo – 7 MGD 1 $741,000 ea $741,000
Easements/Land Acquisition 458,000 sf $6/sf $2,748,000
Environmental 24.5 miles $50,000/mile pipe $1,225,000
  Subtotal $182,240,000
  Contingency (30%) $54,672,000
  Eng/Admin/Legal (20%) $36,448,000
  Total Alt 2C, Phase 2 $273,360,000

 
Table 4-4 

Alternative 2C – Phase 3 – New Surface WTP for Forest Lake, Columbus, Circle Pines, and Lexington  
Item Units Unit Cost Total Cost
Segment 14   
20” Directionally drilled HDPE (or open cut under trail) 37,900 ft $400/ft $15,160,000
Fusing Pits 54 $15,000 ea $810,000
Segment 15   
10” Directionally drilled HDPE  9,500 ft $225/ft $2,138,000
Fusing Pits 14 $15,000 ea $210,000
10” cased, tunneled pipe 250 ft $900/ft $225,000
Segment 16   
12” Directionally drilled HDPE  16,305 ft $250/ft $4,076,000
Fusing Pits 23 $15,000 ea $345,000
Segment 17   
12” Directionally drilled HDPE  3,020 ft $250/ft $755,000
Fusing Pits 23 $15,000 ea $345,000
12” cased, tunneled pipe 250 ft $1,000/ft $250,000
Segment 18   
12” Directionally drilled HDPE  5,000 ft $250/ft $1,250,000
Fusing Pits 7 $15,000 ea $105,000
Booster Stations   
Columbus – 1 MGD 1 $557,000 ea $557,000
Forest Lake – 5 MGD 1 $724,000 ea $724,000
Easements/Land Acquisition 403,000 sf $6/sf $2,418,000
Environmental 13.7 miles $50,000/mile pipe $685,000
  Subtotal $30,053,000
  Contingency (30%) $9,016,000
  Eng/Admin/Legal (20%) $6,011,000
  Total Alt 2C, Phase 3 $45,080,000

 



3Q

3Q

3Q

3Q

3Q

"=

"=

"=

"=
"=

"=

"=

"=

"="=

"=

"=

"=

"=

Segment
8-2

Segment 17

Segment 18

Segment 3

Segment
8-1

Segment 1

Segment 7

Segment 15

Segment 5

Segment 11

Segment 4

Segment 10

Segment 16

Segment 13

Segment 12

Segment 9

Segment 6

Segment 14

Bald
Eagle

East
Vadnais

West
Vadnais

Owasso

White
Bear

Turtle

Centerville

Pleasant

Interstate 694

In
te

rs
ta

te
 3

5
E

U
S

 H
ig

h
w

ay
 6

1

State Highway 36

U
S H

ighw
ay 10

In
te

rs
ta

te
 3

5

In
te

rs
ta

te
 3

5
W

State Highway 242

In
te

rs
ta

te
 3

5E

Segment 2

Birchwood
Village

Centerville

Circle
Pines

Columbus Forest
Lake

Gem
Lake

Hugo

Lexington

Lino
Lakes

Mahtomedi

North
Oaks

North
St. Paul

Shoreview

Vadnais
Heights

White
Bear Twp.

White
Bear Lake

Willernie

Figure
D-1

3535 VADNAIS CENTER DR.
ST. PAUL, MN 55110

PHONE: (651) 490-2000
FAX: (888) 908-8166
TF: (800) 325-2055

www.sehinc.com

Pa
th

: S
:\K

O
\M

\M
C

E
S

\1
26

39
4\

G
IS

\M
ap

s\
M

X
D

s\
06

25
20

14
\S

eg
m

en
t_

la
be

ls
.m

xd

Segment Labels

Project: 126394
Print Date: 7/14/2014

Map by: aknorr
Projection: WGS_1984
Source: WMS Aerial Photography

This map is neither a legally recorded map nor a survey map and is not intended to be used as one. This map is a compilation of records, information, and data gathered from various sources listed on this map and is to be used for reference purposes only.  SEH does not warrant that the Geographic Information System (GIS) Data used to prepare this map are error free, and SEH does not represent that
the GIS Data can be used for navigational, tracking, or any other purpose requiring exacting measurement of distance or direction or precision in the depiction of geographic features.  The user of this map acknowledges that SEH shall not be liable for any damages which arise out of the user's access or use of data provided.

±

Legend

Water Facilities

Proposed

"= Booster Station
Existing

3Q Water Treatment Plant
Proposed Watermain

Phase

1
2
3



DRAFT REPORT Feasibility Assessment of Approaches to Water Sustainability in the Northeast Metro 

Appendix E: Surface Water Treatment Rule & Process Train Description 
 

 



Surface Water Treatment Rule Appendix E 
 Page 1 

Appendix E – Surface Water Treatment Rule and Process Train 
The purpose of the Long Term 2 Enhanced Surface Water Treatment Rule (LT2ESWTR) is to reduce illness 
associated with the contaminant Cryptosporidium and other disease-causing microorganisms in drinking water. 
Pathogens, such as Giardia and Cryptosporidium, are often found in water, and can cause gastrointestinal 
illness (e.g., diarrhea, vomiting, cramps) and other health risks. In many cases, this water needs to be 
disinfected through the use of additives such as chlorine to inactivate (or kill) microbial pathogens. 

Cryptosporidium is a significant concern in drinking water because it contaminates surface waters used as drinking 
water sources, it is resistant to chlorine and other disinfectants, and it has caused waterborne disease outbreaks. 
Consuming water with Cryptosporidium, a contaminant in drinking water sources, can cause gastrointestinal 
illness, which may be severe in people with weakened immune systems (e.g., infants and the elderly) and 
sometimes fatal in people with severely compromised immune systems (e.g., cancer and AIDS patients). 

The rule is intended to supplement existing regulations by targeting additional Cryptosporidium concentrations 
treatment requirements to higher risk systems.  LT2ESWTR has the following major components: 

 Source water characterization of Cryptosporidium concentrations based on a two-year long, monthly 
source water monitoring program for Cryptosporidium, E-Coli, and turbidity.  The highest running 
annual average of the monitoring data will determine the bin classification for compliance. 

 Bin classification for treatment requirements are shown in the Table below. 
 Requirements presume that conventional treatment obtains 3.0 log removal and direct filtration 

obtains 2.0 log removal/inactivation of Cryptosporidium. 
 Treatment requirements range from 0 to 2.5 log additional removal/inactivation of Cryptosporidium for systems 

utilizing conventional treatment resulting in 3.0 to 5.5 log total removal/inactivation of Cryptosporidium. 
 Additional log removal credits may be achieved by utilizing multiple tools.  The following list 

summarizes alternatives that may be implemented: 
o Watershed Control 
o Alternative Source 
o Pretreatment 
o Improved Treatment 
o Improved disinfection: Chlorine dioxide, ozone, UV 
o Peer review validation of system performance 

Bin 
Classification 

Crypto Concentration
(oocysts/L) 

Additional Treatment Requirements
for Systems with Conventional Treatment 

1 < 0.075 No Additional Treatment 
2 From 0.075 - < 1.0 1 log of Additional Treatment (90%) 
3 From 1.0 - < 3.0 2 log of Additional Treatment (99%) 
4 ≥ 3.0 2.5 log of Additional Treatment (99.7%) 

 
The preliminary treatment process proposed for NE 
Metro assumes that the surface water supply will be 
classified as Bin 1.  If additional treatment is 
required, a future UV and potential for chlorine 
dioxide addition can be implemented to assist in 
meeting additional treatment requirements. 

Process Train 
As depicted in the process diagram, a potential 
process train to treat raw surface water from SPRWS 
includes raw water pumping, chemical addition, lime 
softening, filtration, and finished water pumping. 

This process is very similar to other major surface 
water treatment plants in Minnesota including SPRWS, the City of Minneapolis, and the City of St. Cloud. 



Surface Water Treatment Rule Appendix E 
 Page 2 

The chemical addition includes potassium permanganate (KMnO4) for oxidation, powdered activated 
carbon (PAC) for taste and odor, and coagulant to help with floc production.   

Lime Softening 
Lime softening is used to reduce 
hardness of water prior to filtration.  
In addition to removal of hardness 
from a drinking water supply, lime 
softening can also remove the 
following constituents including 
arsenic, barium, beryllium, 
chromium III, copper, fluoride, lead, 
mercury, cadmium, nickel and 
radionuclides.  The softening step 
includes the addition of quick lime 
(CaO) which combined with water 
forms hydrated lime slurry 
(Ca(OH)2) typically in the 5%-10% 
lime slurry.  Hydrated lime can also be used if desired.  The lime slurry reacts with CO2 to form a calcium 
carbonate (CaCO3) precipitate.  The optimum pH is around 10.3.  Magnesium precipitation in the form of 
magnesium hydroxide (Mg(OH)2) requires a pH of 11-11.3.  The solids contact clarifiers (SCC) combine 
mixing, flocculation and sedimentation in a single basin and is typically used for lime softening.  The rapid 
mix time and surface overflow rate will typically govern the sizing of the Raw water and lime is mixed with 
previously formed lime slurry in a centrally located draft tube with impeller.  The water then passes 
through zones where flocculation occurs followed by clarification.  Clarified water is collected in radial 
effluent launders which direct flow to an effluent discharge pipe.  After softening, water is recarbonated to 
“stabilize” the water. A portion of the solids collected at the bottom of the clarifier is recirculated and 
serves as a seed for coagulation/precipitation process with the raw water in the contact zone.   

Conventional Filtration (Conv) 
Conventional filtration is considered for its benefits 
in reduction of suspended particulates. Typical 
conventional filters used in water treatment are 
rapid, deep bed, dual media, gravity filters that 
utilize layers of both sand and anthracite for 
media. Typical depths are 12” sand and 24”-36” 
anthracite.  Underdrains and or gravel provide the 
support necessary for the media.  Some particles 
are removed simply by the mechanical process of 
interstitial straining. However, the filters are 
capable of removing particulates smaller than the 
interstices between filter particles. These particles 
are brought close enough to the surface of the 
media grains that inter-particle forces attach them 
to the media. The filter media arrangement allows 
for the larger particulates to be removed near the 
top of the media bed with the smaller particulates being retained deeper within the media bed.  Typical 
loading rates range from 2 gpm/ft2 to 4 gpm/ft2.  Gravity media filters require periodic backwashing 
depending on the pressure differential across the media.  Typical backwash rates range from 12 gpm/ft2 
to 15 gpm/ft2.  The particulates removed in conventional filtration include microbial contaminants, turbidity, 
THM precursors, as well as those precipitates formed in pretreatment processes. 



DRAFT REPORT Feasibility Assessment of Approaches to Water Sustainability in the Northeast Metro 

Appendix F: Study Area Characteristics 
 

 



Study Area Characteristics Appendix F 
 Page 1 

White Bear Lake Study Area Characteristics  
White Bear Lake  
The lake of interest, White Bear Lake (WBL), is located in Washington County, Minn. WBL has an area 
of 2127 acres with a maximum depth of 83 feet. An aerial map of WBL is shown below in Figure 1. 

WBL has a record high water level of 926.7 feet as measured in 1943. The record low water 
level is 918 feet as measured in 2013. The ordinary high water level is 924 feet. The lake has a 
primarily sandy bottom and supports various plant and fish life. 

Figure 1. White Bear Lake. 

 
 

Parks and Recreation 
White Bear Lake is used heavily for recreation by a variety of user groups. WBL offers 
opportunities for boating, fishing, paddling, swimming, and more. Multiple parks surround WBL 
and offer public swimming areas in the form of public beaches. These include: Memorial Beach 
Park, Bellaire Beach, Mahtomedi Beach, and other private beaches.  

Geotechnical 
White Bear Lake is part of a Chain of Lakes that were created by glacial scouring of bedrock and 
subsequent melting. Shallow geology about White Bear Lake consists of glacial till and outwash 



Study Area Characteristics Appendix F 
 Page 2 

deposits. Regional bedrock units include the Glenwood Formation, St. Peter Sandstone, Prairie du 
Chien group, Jordan Sandstone, St. Lawrence Formation, Franconia Formation, Ironton and 
Galesville Sandstones, Eau Claire Formation, and Mt. Simon Sandstone. White Bear Lake lies in a 
bedrock basin that is overlain by glacial deposits. Immediately underlying the deposits are St. Peter 
Sandstone and the Prairie du Chien Group as shown in Figure 2. 

Figure 2. Immediately underlying the deposits are St. Peter Sandstone and the Prairie du Chien Group. 

 
 

Soils 
As part of construction of this project, a determination of soil types will need to be performed along the 
selected route. Water lines, sanitary sewer lines, railroad routes and highway routes are all affected by 
soil type. The following need to be performed as part of a preliminary geotechnical investigation: 

1. Soil borings 
2. Geotechnical laboratory testing 
3. Report with foundation and other geotechnical recommendations for the facility footprint 

Groundwater Resources 
The St. Peter Aquifer is utilized to a minor degree for domestic water supply. Groundwater 
present in glacial till deposits flows toward White Bear Lake on all sides except for the northwest 
corner of the lake, where the flow path is routed northwest. Groundwater within the Prairie du 
Chien-Jordan lies at a regional elevation high northeast of White Bear Lake, centered 
approximately at School Section Lake. Groundwater flows outward from this point, flowing 
southwest past White Bear Lake. Groundwater within the Franconia Ironton Galesville and 
Mount Simon-Hinckley aquifers follows similar paths to that in the Prairie du Chien-Jordan 



Study Area Characteristics Appendix F 
 Page 3 

aquifer. Figure 3, from the USGS Scientific Investigation report titled “Groundwater and Surface 
Water Interactions near White Bear Lake, Minnesota, through 2011”, shows the groundwater 
flow around the lake as well as local well sites. 

Figure 3. Potentiometric surface of the glacial water-table aquifer and lake levels in the northeast Twin Cities Metropolitan 
Area, Minnesota. March/April 2011. 

 



DRAFT REPORT Feasibility Assessment of Approaches to Water Sustainability in the Northeast Metro 

Appendix G: Environmental Considerations 
 

 



Environmental Considerations Appendix G 
 Page 1 

Environmental Considerations 
A search of the Minnesota Pollution Control Agency’s (MPCA) “What’s In My Neighborhood” (WIMN) database 
was conducted to identify potential environmental concerns related to White Bear Lake augmentation pipeline 
route alternatives.  Environmental database listings indicate environmental conditions which may negatively 
impact the construction of augmentation pipeline for portions of several route alternatives.  

The MPCA’s database was searched with a ¼ mile radius from each of the augmentation routes. The 
descriptions for the environmental conditions found at the sites are summarized below: 

1. Petroleum Brownfield – Petroleum Brownfields are sites potentially contaminated with petroleum 
where the MPCA is helping buyers, sellers, developers or local governments to voluntarily 